

Transition of Anticoagulants 2014

Van Hellersia, PharmD, BCPS, Anticoagulation Clinical Coordinator
Department of Pharmacy, Abington Memorial Hospital, Abington, PA

Pallav Mehta, MD, Abington Hematology/Oncology Associates
Chief, Division of Hematology/Oncology, Medical Director, Bott Cancer Center
Holy Redeemer Hospital and Medical Center, Meadowbrook, PA

Brand	Generic
Arixtra	fondaparinux
Coumadin	warfarin
Eliquis	apixaban
Fragmin	dalteparin
Lovenox	enoxaparin
Pradaxa	dabigatran
Xarelto	rivaroxaban
Abbreviations: INR = international normalized ratio	

From	To	Action
Apixaban	Argatroban/ Enoxaparin/ Dalteparin/ Fondaparinux/ Heparin	Wait 12 hours after last dose of apixaban to initiate parenteral anticoagulant.
Apixaban	Warfarin	When going from apixaban to warfarin, consider the use of heparin or enoxaparin as a bridge (ie, start heparin infusion/enoxaparin and warfarin 12 hours after last dose of apixaban and discontinue parenteral anticoagulant when INR is therapeutic).
Apixaban	Rivaroxaban or Dabigatran	Wait 12 hours from last dose of apixaban to initiate rivaroxaban or dabigatran.
Argatroban	Apixaban, Dabigatran, or Rivaroxaban	Start apixaban, dabigatran, or rivaroxaban within 2 hours of stopping argatroban.
Argatroban	Enoxaparin/ Dalteparin/ Fondaparinux/ Heparin	If no hepatic insufficiency, start parenteral anticoagulant within 2 hours of stopping argatroban. If there is hepatic insufficiency, start parenteral anticoagulant after 2-4 hours of stopping argatroban. *The use of enoxaparin/dalteparin/heparin assumes the patient does not have heparin allergy or heparin-induced thrombocytopenia.
Argatroban	Warfarin	Argatroban must overlap with warfarin for at least 5 days; once INR >4 (and assuming dose of argatroban is 2 mcg/kg/min or less), stop argatroban and check INR after 4 hours off argatroban. If INR 2-3, it is ok to discontinue argatroban therapy. If INR <2, restart argatroban. If INR >3.0, stop argatroban and consider warfarin dose adjustment. Individual cases may vary, please consult with a hematologist or an anticoagulation specialist.
Dabigatran	Argatroban/ Enoxaparin/ Dalteparin/ Fondaparinux/ Heparin	If CrCl >30 mL/min, wait 12 hours after last dose of dabigatran to initiate parenteral anticoagulant. If CrCl <30 mL/min, wait 24 hours after last dose of dabigatran to initiate parenteral anticoagulant.
Dabigatran	Apixaban, Rivaroxaban	If CrCl >30 mL/min, wait 12 hours after last dose of dabigatran to initiate apixaban or rivaroxaban. If CrCl <30 mL/min, wait 24 hours after last dose of dabigatran to initiate apixaban or rivaroxaban.

Dabigatran	Warfarin	<p>For CrCl \geq50 mL/min, start warfarin 3 days before discontinuing dabigatran.</p> <p>For CrCl 30-50 mL/min, start warfarin 2 days before discontinuing dabigatran.</p> <p>For CrCl 15-30 mL/min, start warfarin 1 day before discontinuing dabigatran.</p> <p>For CrCl <15 mL/min, no recommendations can be made.</p> <p>Because dabigatran can increase INR, the INR will better reflect warfarin's effect only after dabigatran has been stopped for at least 2 days.</p>
Dalteparin	Argatroban/ Enoxaparin/ Fondaparinux/ Heparin	<p><u>From therapeutic dalteparin doses:</u> Initiate parenteral anticoagulant when next enoxaparin dose is expected to be given.</p> <p><u>From prophylaxis dalteparin doses:</u> Initiate parenteral anticoagulant as clinically needed irrespective of time of enoxaparin dose.</p>
Dalteparin	Apixaban, Dabigatran, or Rivaroxaban	<p><u>From therapeutic dalteparin doses:</u> Initiate apixaban, dabigatran, or rivaroxaban when next enoxaparin dose is expected to be given.</p> <p><u>From prophylaxis dalteparin doses:</u> Initiate apixaban, dabigatran, or rivaroxaban as clinically needed irrespective of time of enoxaparin dose.</p>
Dalteparin	Warfarin	<p><u>If immediate therapeutic anticoagulation is desired:</u> Overlap therapeutic enoxaparin dose with warfarin for at least 5 days and until INR is in therapeutic range for 24 hours.</p> <p><u>If immediate therapeutic anticoagulation is not desired:</u> Initiate warfarin as clinically needed irrespective of time of last enoxaparin dose.</p>
Enoxaparin	Argatroban/ Dalteparin/ Fondaparinux/ Heparin	<p><u>From therapeutic enoxaparin doses:</u> Initiate parenteral anticoagulant when next enoxaparin dose is expected to be given.</p> <p><u>From prophylaxis enoxaparin doses:</u> Initiate parenteral anticoagulant as clinically needed irrespective of time of enoxaparin dose.</p>
Enoxaparin	Apixaban, Dabigatran, or Rivaroxaban	<p><u>From therapeutic enoxaparin doses:</u> Initiate apixaban, dabigatran or rivaroxaban when next enoxaparin dose expected to be given.</p> <p><u>From prophylaxis enoxaparin doses:</u> Initiate apixaban, dabigatran, or rivaroxaban as clinically indicated irrespective of time of last enoxaparin dose.</p>
Enoxaparin	Warfarin	<p><u>If immediate therapeutic anticoagulation is desired:</u> Overlap therapeutic enoxaparin dose with warfarin for at least 5 days and until INR is in therapeutic range for 24 hours.</p> <p><u>If immediate therapeutic anticoagulation is not desired:</u> Initiate warfarin as clinically needed irrespective of time of last enoxaparin dose.</p>
Fondaparinux	Argatroban/ Dalteparin/ Enoxaparin/ Heparin	<p><u>From therapeutic fondaparinux doses:</u> Initiate parenteral anticoagulant when next fondaparinux dose is expected to be given.</p> <p><u>From prophylaxis fondaparinux doses:</u> Initiate argatroban or heparin infusion as clinically needed irrespective of time of last fondaparinux dose.</p>
Fondaparinux	Apixaban, Dabigatran, or Rivaroxaban	<p><u>From therapeutic fondaparinux doses:</u> Initiate apixaban, dabigatran, or rivaroxaban when next fondaparinux dose is expected to be given.</p> <p><u>From prophylaxis fondaparinux doses:</u> Initiate apixaban, dabigatran, or rivaroxaban as clinically indicated irrespective of time of fondaparinux dose.</p>

Fondaparinux	Warfarin	Overlap fondaparinux with warfarin for at least 5 days and until INR is in therapeutic range for 24 hours.
Heparin infusion	Argatroban/ Enoxaparin/ Dalteparin/ Fondaparinux	Initiate parenteral anticoagulant within 2 hours after discontinuation of heparin infusion.
Heparin infusion	Apixaban, Dabigatran, or Rivaroxaban	Initiate apixaban, dabigatran, or rivaroxaban within 2 hours after discontinuation of heparin infusion.
Heparin infusion	Warfarin	Overlap heparin infusion with warfarin for at least 5 days and until INR is in therapeutic range for 24 hours.
Rivaroxaban	Argatroban/ Enoxaparin/ Fondaparinux/ Heparin	Wait 24 hours after rivaroxaban discontinuation to initiate parenteral anticoagulant. From rivaroxaban 10 mg dose: Initiate parenteral anticoagulant as clinically needed irrespective of time of last rivaroxaban dose.
Rivaroxaban	Warfarin	When going from rivaroxaban to warfarin, consider the use of heparin or enoxaparin as a bridge (ie, start heparin infusion/enoxaparin and warfarin when next dose of rivaroxaban is due. Discontinue the parenteral anticoagulant when INR is therapeutic).
Rivaroxaban	Apixaban or Dabigatran	Wait 24 hours after rivaroxaban discontinuation to initiate apixaban or dabigatran.
Warfarin	Apixaban	Wait until INR <2, then initiate dabigatran.
Warfarin	Dabigatran	Wait until INR <2, then initiate dabigatran.
Warfarin	Rivaroxaban	Wait until INR <3, then initiate rivaroxaban.

References

1. Xarelto [prescribing information]. Titusville, NJ: Janssen Pharmaceuticals, Inc.; November 2011.
2. Pradaxa [prescribing information]. Ridgefield, CT: Boehringer Ingelheim Pharmaceuticals, Inc.; January 2012.
3. Eliquis [prescribing information]. Princeton, NJ: Bristol Myers Squibb; December 2012.
4. Patel MR, et al; ROCKET-AF Steering Committee and Investigators. Rivaroxaban versus warfarin in non-valvular atrial fibrillation (ROCKET-AF). *N Engl J Med.* 2011;365:883-891.
5. Connolly SJ, Ezekowitz MD, Yusuf S, et al; RE-LY Steering Committee and Investigators. Dabigatran versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2009;361:1139-1151.
6. Granger CB, Alexander JH, McMurray JV, et al. Apixaban versus warfarin in patients with atrial fibrillation (ARISTOTLE). *N Engl J Med.* 2011;365:981-992.
7. Buller HR, Prins MH, Lensing AW, et al. Oral rivaroxaban for the treatment of symptomatic pulmonary embolism (EINSTEIN PE). *N Engl J Med.* 2012;366:1287-1297.
8. Bauersachs R, Berkowitz SD, Brenner B, et al. Oral rivaroxaban for the treatment of symptomatic venous thromboembolism (EINSTEIN). *N Engl J Med.* 2010;363:2499-2510.

Disclaimer: The information provided is intended for use as a general guide only. Even though every effort has been made to ensure the accuracy and completeness of the information presented in this chart, the reader is advised that the authors, editor, and publisher cannot be held responsible for the currency of the information, for any errors or omissions, or for any consequences that may arise as a result of using this information. Consult additional references for more detailed information.

